Adapting Constructed Wetlands Treatment of Domestic Wastewater for New
Reuse Applications

Vaishnavi Komaravolu

A thesis submitted to the faculty at the University of North Carolina at Chapel Hill in partial
fulfillment of the requirements for the degree of Master of Science in Environmental
Engineering in the Department of Environmental Sciences and Engineering in the Gillings
School of Global Public Health.

Chapel Hill
2016

Approved by:
Howard Weinberg
Pete Kolsky
Michael Aitken



© 2016
Vaishnavi Komaravolu
ALL RIGHTS RESERVED



ABSTRACT
Vaishnavi Komaravolu: Adapting Constructed Wetlands Treatment of Domestic Wastewater for
New Reuse Applications
(Under the Direction of Howard Weinberg)
[...]
f) Grand Marais wetland system, Canada *:

The Grand Marais, Canada treatment wetland receives rural wastewater trucked in after
pretreatment by septic tanks and deposited into a lagoon from which the wastewater flows via a
0.7 km long channel into the wetland system. The five receiving channels in the CW are
designed in such a manner that the water enters them at a single point but exits only once it has
passed through all the rows (snaking configuration). It is a hybrid system (made up of two
different wetland types) consisting of a secondary step lagoon followed by a surface CW (40-60
cm water depth throughout the year, total volume of 23,200 m®) planted with Typha sp. 3¢. The
water flows through the wetland by gravity. The treated water is released into the Marais creek.
The water was sampled for levels of pharmaceutical compounds at the inlet, mid-channel, west
wetland, east wetland and outlet twice during the experiment period. Figure 11 shows the
schematic of the wetland. The wetland channel was a ditch lined with macrophytes. Wastewater,
once released from the lagoon flowed by gravity through the entire channel. The water samples

were analyzed for the presence of carbamazepine using Polar Organic Chemical Integrative

36



Sampler (POCIS) and Solid Phase Extraction (SPE). The results of this study, as seen in Figure

12, showed that treatment wetlands operating in a manner similar to the Grand Marais wetland

may not be optimal for the removal of pharmaceutical compounds. This could be because of the

low retention time of the wastewater in the wetland system which did not allow complete

degradation of the pollutants.

o Sunsat
Beach
—

A
Dutlet

N

Epst \ =
West A | AWetland
‘Wetland

A
Channel

Release F

A
Lagoon

~
L.

Scale

Accass Rd o 200 m

0.7 km channel to

\ etland
00 Mid-Channel /w

Figure 11: Grand Marais wetland system

Source: Anderson et al. 2013.36

37




2

{=1]

gow % 160

@

=3

£ o0 < 1w

@ =

N N

g 2 120
-1

£} =

£ £ 100

o @

0 S m

ot -

5 3]

5 g o

5 3

< e

'5:-: 5w

e =

H 5

3 o

Figure 12: Mean concentrations of a) 2,4-D, b) atrazine, c¢) carbamazepine, and d)
gemfibrozil and e) sulfamethoxazole measured at different locations in the Grand Marais
system. Source: Anderson et al. 2013. 3

38



g) System located at Technical university of Catalonia- Barcelona, Spain 3':

The treatment system consists of a hydrolytic upflow sludge bed reactor-HUSB (acts as a
sedimentation tank and also hydrolyzes suspended solids) as primary treatment. It was then
followed by two HSSF wetlands (B1 and B2) (surface area of 0.65m?) connected in parallel to
another HSSF wetland-B3 (1.65m? surface area) working overall in series. The system received
wastewater from a local municipal sewer and was first screened before it was sent into the
HUSB. The wetlands consisted of a 30cm gravel layer (Dso=5mm, porosity of 40%). Water
depth was maintained at 25cm and vegetation planted was Phragmites australis. The hydraulic
loading rate was 0.028 m/ day and HRT was 3.5 d %’. Figure 13 shows a representation of the
system. The tracer, potassium bromide (KBr), was introduced to monitor steady state conditions,
and sampling for various pharmaceutical compounds was done after these conditions were met.
12-hour composite samples were collected from each of the wetlands and were analyzed for
naproxen, diclofenac, tonalide and ibuprofen by gas chromatography. The samples were
analyzed to see the effect of wetlands on the removal of some of the most common
pharmaceutical compounds present in municipal wastewater. Results as seen in Figure 14
showed that different compounds showed different removal efficiencies due to their different
rates of adsorption and degradation characteristics. HSSF CWs are successful in removing
considerable amount of pollutants but a combination of aerobic and anaerobic micro-
environments can further improve their removal, as opposed to the purely anaerobic conditions
in a horizontal flow constructed wetland. The results obtained in this study further support this,
as most of the emerging pollutant removal took place in the first stage of the system where
conditions were still fairly anaerobic as compared to the final stage of the system where the

conditions were completely aerobic.

39



Storage

99—
tank
Sewer
HUSB
Distribution tanks
small | |
wetlands ! .
| ® Pump
. = Electrovalve
Big !
wetland | f_ By-pass

Flowmeter

Figure 13: Barcelona wetland treatment system
Source: Avila et al. 2010 ¥

40




14—/
1.2 |
1.0 1
0.8 -

C/Co

06-
0.4 1 .
02- O'

0.0 +—f— A=l oty i e

el

Ibuprofen

_— —.—h_‘__%

1.4 —~
1.2 1
1.0 4
0.8 4

C/Co

0.6
0.4
0.2 4
0.0 +—~

g o ¢ ——

Diclofenac

__.——.——.__.

o — ____g_.o__g__g

1.4
1.2 1
1.0
08 -

C/Co

0.6 -
0.4 -

02{

Ea

_,;5%-;)4.',\-;--0--""""":_';}-—-%

Bisphenol A

NG

o]

“a
i o
o

v v

0.0 +—F——

L

0 12 13 14 15 16 17 18 19 20 21 22 23 24

Time (days)

I s k-
—

Naproxen

gt e, ,

Tonalide

i &“ﬁ:&“zﬁ}—_l—:—lz”_g:ﬁ:ﬂf—g .
0 12 13 14 15 16 17 18 19 20 21 22 23 24
Time (days)

........ 'S I B1
v B2
—-A— B3

Figure 14: Results obtained from gas chromatography analysis for system at Barcelona, Spain
wwhere C is the effluent concentration and C, is the influent concentration.

Source: Avila et. al. 2010 ¥

41




h) HSSF systems located at Universitat Politécnica de Catalunya- Barcelona, Spain 38:

Wastewater from a nearby municipal sewer was the source of influent for this system, which was
divided into 3 units named batch, control, and anaerobic. The layout of each unit was the same
and consisted of two HSSF CWs (surface area 0.65 m?) in parallel connected overall in series
with another HSSF CW (1.65 m? surface area). Each of the wetlands received a flow of 84 L/d
and had a HLR of 28.5 mm/day with a HRT of 3.5 per day. The wetland surfaces were colonized
with common reed 38, The three lines, shown in Figure 15 differed only in their primary

treatment methods, which are as follows:

e BATCH: settler followed by saturated/unsaturated phases, as the
wastewater was batch loaded the line mimicked a tidal marsh which

led to saturated and unsaturated conditions

e CONTROL.: settler followed by saturated phases, continuous operation

ensured that the wetland was always saturated with wastewater.

e ANAEROBIC: Hydrolytic upflow sludge blanket followed by
wetland permanently saturated with wastewater as in the case of

control line as this unit was operated continuously as well.

The investigators wanted to review the influence of primary treatment methods on the removal
efficiencies of various pharmaceutical compounds. Samples of water were collected at each stage
of the system after primary treatment units and at the end of each CW. Two sampling days per
week for three consecutive weeks was ensured. The samples were analyzed for the
pharmaceutical compounds using gas chromatography. The results (Figure 16) obtained showed

that the use of HUSB as compared to conventional settlers did not enhance the removal

42



efficiencies of these pharmaceutical compounds. The batch mode of operation ensured sufficient
aerobic and anaerobic conditions existed due to saturation and unsaturation of the wetland beds
with the wastewater and hence provided for a better removal efficiency for two of the six

chemicals as compared to the continuously operated wetland units.

X Sampling points

Faoo] Slorage
[ unplanted tank —OO—D
® Pump Sewer
Distribution HUSB = Electrovalve
tanks ®
N\ Setters
Primary ] o
treatment 0N
! HUSEN: — {1 - 42 . _|P__ . [2 Settiery
l Gravel samplers
Small : o o.| | Plantsamplers
wetlands . ~ | Biofim samplers
Bypass
Blg ///
wetlands : )<A13
(= O? :
x g __ Flowmeter

L | L o i |

Anaerobic line Control line Batch line

Figure 15: Schematic of wetland treatment system at University of Catalonia, Spain
Source: Avila et al. 2013 3

43



I Anaerobic line

100 { = control line
";‘* I Batch line
=
>, 80 - T
O
[
Q2
92 60 A
=
@
T 40 -
o
5
r 20

D T T T T T T

> v
NERCHNRC e

Figure 16: Removal efficiencies of various pharmaceutical compounds in the wetland system
considered in Figure 16. ( IB-lbuprofen, DCF-Diclofenac, ACE-Acetaminophen, AHTHN-

Tonalide, OXY-Oxybenzone and BPA-Bisphenol A)
Source: Avila et al. 2013 3

i) Constructed wetland systems used for tertiary treatment Stockholm, Sweden *°

This treatment system consisted of 4 different CWs which were used for tertiary treatment of
mechanical, chemical and biological processed water at a sewage treatment plant. The first two
wetlands, Eskiilstuna and Nyfiashamn, had a sequencing batch reactor treatment, whereas the
next two, Oxel6sound and Trosa, had activated sludge treatment which received wastewater
intermittently and allowed for sedimentation, as compared to the sequencing batch reactor. The

specifications of the 4 wetlands in the order mentioned above are as follows *°

e Eskiilstuna: Covers an area of 28 hectares and receives a flow of
around 48,000 m3/d. The wetland depth is 1m and has a HRT of 6-7

days. The wetland is covered by a variety of vegetation which include

44



emergent plants like weed mangrass, bulrushes and lakeshore bulrush.
The submerged vegetation includes hornwort, waterweeds and

Eurasian watermilfoil. Waterlilies were also commonly observed.

e Nyn“ashamn: Covers an area of 28 hectares and receives a flow of
5500 m3/d. The HRT is 10-15 days. The emergent plants include
bulrushes, variegated marginated sedge (Carex riparia), wood
clubrush and sedges. The submergent vegetation includes waterweeds,

rigid hornwort, and pondweeds

e Oxel osund: Has a total surface area of 24 hectares and receives a flow
of 4000 m¥/ d. It has a HRT of 6 days. This wetland is mainly
dominated by bulrushes, common weed and sedges. The submerged

vegetation includes waterweeds and pondweed.

e Trosa: This wetland covers an area of 6 hectares and receives 1620
mq/d of inflows and has a HRT of 8 days. The basin is dominated by
bulrushes and common reed, but various submerged species may be

present.

Sampling for 65 pharmaceutical compounds was done at the inlet and outlet of each wetland
system to analyze the removal efficiency of the system, out of which only carbamazepine,
diclofenac, ibuprofen and naproxen were considered for comparison between various systems in
section 2.6. The samples were analyzed via SPE and mass spectrometry. It was observed under
the cold Scandinavian conditions present, the average removal of the various compounds by the

four wetland systems was comparable to conventional wastewater treatment plants and can be

45



concluded that wetlands can provide a complementary wastewater treatment option but require
additional advanced treatment technologies to fully remove all contaminants from the
wastewater 39, The results obtained are shown in Table 11. The negative removal efficiency
indicates that the effluent water had a greater concentration of the compound as compared to
influent wastewater, this could be partly due to analytical variations or daily concentration

fluctuations caused during the different times of sampling.

Table 11: Removal efficiencies (%) of the 4 different systems described in case i.
Ere — Eskiilstuna removal efficiency, Nre- Nyn“ashamn removal efficiency ,Ore —Oxelsound

removal efficiency, Tre —Trosa removal efficiency.
Source: Brieholtz et al. 2012 *°

Compound |ERE % |NRE % |0RE % |TRE %

Carbamazepine 12 11 21 -19
Diclofenac 31 24 36 30
|buprofen 38 80 88 5
Maproxen 34 46 75 50

j) Three HSSF wetland systems at Leon, Spain “°:
The study took place at 3 different locations which are as follows:

e Fresno de laga Vega pond system: Primary treatment consisted of
metallic bar screens, followed by two anaerobic ponds (3.75 m depth,
335 m? surface area, HRT of 0.4 day) in parallel, connected to a
facultative pond (2m depth, 8481 m? surface area and HRT of 4.1
days) and finally a maturation pond (1.5m depth, 3169 m? surface are
and HRT of 1 day). The wetland continuously received raw domestic

wastewater which had a mean inflow rate of 3200 m?/ d.

46



Cubillas de los Oteros pond constructed wetlands: Primary treatment
includes bar screens and a septic tank. This was followed by a
facultative pond (1.6m depth, 1073 m? and HRT of 75.9 d) which was
planted with Lemna minor, which was connected to a surface flow
constructed wetland (30cm layer of 6-8 mm gravel, 40 cm depth of
water, 44 m? surface area and a HRT of 1.2 days) colonized with
Typha latifolia followed by a subsurface flow CW planted with Salix
atrocinerea (55cm of 6-8 mm gravel, 585 m? and HRT of 5.7 days).
The wetland continuously received domestic wastewater with a flow

rate of 20m?/d.

Bustillo de Cea pond constructed wetlands: Pretreatment consisted of a
bar screen and a coarse solid tank following which the wastewater
flowed into a primary pond (1.5-2 m depth, 230 m? surface area had a
HRT of 4.21 days). This was then connected to a surface flow CW
(theoretical HRT 3.53 days and a surface area of 210 m?) colonized
with Typha latifolia which finally flowed into a subsurface flow CW
planted with Salix atrocinerea (theoretical HRT of 362.5 m? and
surface area of 3.16 days). The wetland received raw domestic

wastewater which had a flow of 56.3 m%/ d

All three systems received raw wastewater from a WWTP at Leon, Spain. A flow diagram of the
systems described is shown in Figure 17. Sampling for various personal care products and
pharmaceutical compounds was done at the end of F1, F2, F3, F4, C1, C2, C3, C4, B1, B2, B3

and B4. Results obtained after sampling are shown in Figure 18. It was concluded that most of

47



the pharmaceutical compound removal occurred in the first stage (F1, C1 and B1) of the system
irrespective of the design and this phenomenon was said to be dependent on the influent
pollution concentration. The presence of various microenvironments in the CWs ensured that
they had removal efficiencies comparable to those of the conventional WWTP. The presence of
wetland macrophytes promoted greater removal of certain pollutants, however further

experimentation is required to attest their preference for the pharmaceutical compounds.

Fresno de la Vega

ANAEROBIC | — () ®
RAW , | ear @ EOND FACULTATVE | —, [maTurATION| =
INFLUENT SCREEN POND POND
ANAEROBIC
POND
Cubillas de los Oteros
@) € [sorraceriow] © [svssurraceriow
o= | s | = | St | — |FACRTATVE| —» | constRucTED | —> | cowsTRUCTED | —
WETLAND WETLAND
Typha latifoila Salix atrocinerea
Bustillo de Cea
€ sunraceriow | €3 [Suseumraceriow | &
RAW | __, |SETTLEMENT [, | BAR |, |FACULTATVE| __, | consTRUCTED | —* | CONSTRUCTED | —
INFLUENT BASIN SCREEN POND WETLAND WETLAND

Typha latifalia Salix atrocinerea

Figure 17: Schematic of system at Leon WWTP

Source:Hijosa-Valsero et al. 2009 “°

48



100

FRESNC DE LAVEGA
~— B0 —
£ £
g g
& @ ks
o B
= =
K °
g g
: :
[T 18

I 1 - Anaerobic ponds
[ 2 - Facultative pond
I 3 - Maturation pond

=8 BUSTILLODE
CEA
£ g
5 =
S 5
8 :
& 3
_ o é@@ & é& &
QP A
A f

ﬁ@:

B 1 - Facultative pond
2 - Surface flow constructed welland with Typha latifols
ES 3 - Subsurface flow constructed wetland with Salix atrocinerea

100

80

60

40

20

CUBILLAS DE LOS OTEROS |

B 1 - Septic ank and facullalive pond
EZZA 2 - Surdace flow constructed wetland with Typha
13- Subsurface flow constructed wetland with Sa

100

80

60 4

40

20

LEON WWTP

Figure 18: Removal efficiencies of wetland systems in Leon, Spain.

Source:Hijosa-Valsero et al. 2009 “°

49




k) Case study of two CW systems Leon, Spain **:

The description of the treatment systems are as follows:

Case study 1: 7 different mesocosm CWs were present and set up inside a wastewater
treatment plant at Leon. This study was conducted to observe the importance of plants
on CW systems. Each CW had a surface area of 1 m?. All CWs were in a fiberglass
container of the dimensions 80 cm wide x 130 cm long x 50 cm high. However the
wetlands had certain differences. The systems CW1 and CW5 had no gravel bed
(soilless systems) with floating macrophytes and surface flow. CW2, CW3 and CW4